SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG580522

) L Calibration
Instrument Brand Name | Model No. | Serial No. | Characteristics Date Test Date Due Date Remark
1V~20V Aug. 11, 2025~ Conducted
DC Power Supply| GW nstek | PSS-2005 |EL890089 Feb. 07,2025 | 9 Feb. 06, 2026
0.5A~5A Aug. 20, 2025 (THO3-HY)
Rohde & Aug. 11, 2025~ Conducted
Signal Analyzer °h © FSV3044 | 101049 | 10Hz~44GHz | Jul. 04, 2025 Aug 20, 2025 | Jul- 03,2026
Schwarz ug. 20, 2025 (THO3-HY)
Rohde & Aug. 11, 2025~ Conducted
Signal Analyzer onde FSV3044 | 101691 | 10Hz~44GHz | Oct. 02, 2024 |9 Oct. 01, 2025
Schwarz Aug. 20, 2025 (THO3-HY)
Temperature 101200586 Aug. 11, 2025~ Conducted
peratu ESPEC LHU-113 -20°C ~85°C | Dec. 10, 2024 | 9 Dec. 09, 2025
Aug. 11, 2025~ Conducted
Hygrometer TECPEL | DTM-303B |TP200886 NA Mar. 03, 2025 Mar. 02, 2026
Aug. 20, 2025 (THO3-HY)
Base Station 626211672 Aug. 11, 2025~ Conducted
Anritsu MT8821C LTE Oct. 17, 2024 |9 Oct. 16, 2025
(Measure) 5 Aug. 20, 2025 (THO3-HY)
Base Station 626214827 Aug. 11, 2025~ Conducted
Anritsu MT8000A FR1 Oct. 20, 2024 |9 Oct. 19, 2025
(Measure) 5 Aug. 20, 2025 (THO3-HY)
Aug. 11, 2025~ Conducted
Coupler MVE MVE-4816 | A400014 N/A Mar. 07, 2025 Mar. 06, 2026
Aug. 20, 2025 (THO3-HY)
N _ Aug. 11, 2025~ Conducted
Power divider Anritsu K241C | 2143398 | 9KHz~40GHz | Jun. 13, 2025 Jun. 12, 2026
Aug. 20, 2025 (THO3-HY)
Conducted
MCBL-LL403 Aug. 11, 2025~
RF Cable MVE E80002C | 9KHz~40GHz | Aug. 01,2025 | 9 Jul. 31, 2026
P.50 Aug. 20, 2025 (THO3-HY)
Fce Conducted Aug. 11, 2025~ Conducted
Software 1 Sporton  |5GNR_FSv3o| N/ N/A . 20, 202 N/A
4420231106 Test Item ug. 20, 2025 (THO3-HY)
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samonas. FCC RADIO TEST REPORT Report No. : FG580522

6 Measurement Uncertainty
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of
Confidence of 95% (U = 2Uc(y))

6.3 dB

Uncertainty of Radiated Emission Measurement (1 GHz ~ 6 GHz)

Measuring Uncertainty for a Level of

Confidence of 95% (U = 2Uc(y)) 4.7dB

Uncertainty of Radiated Emission Measurement (6 GHz ~ 18 GHz)

Measuring Uncertainty for a Level of
Confidence of 95% (U = 2Uc(y))

5.0 dB

Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz

Measuring Uncertainty for a Level of

Confidence of 95% (U = 2Uc(y)) >1dB
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Appendix A. Test Results of Conducted Test

Report No.: FG580522

Conducted Output Power(Average power and EIRP)

NR n48 Maximum Average Power [dBm] (GT - LC = -2.5 dB)
BW RB RB e A 3 A 1 Combi EIRP EIRP
(MHz) Size Offset Lowest Middle Highest | Lowest Middle Highest | Lowest Middle Highest (dBm) (W)
10 1 1 19.38 19.25 19.30 18.59 1861 18.79 22.01 21.95 22.06
10 1 22 19.05 19.41 19.19 18.32 18.89 18.38 21.71 2217 21.81
10 12 6 19.06 19.07 19.10 18.50 18.79 18.60 21.80 21.94 21.87
10 1 0 QPsK 17.92 17.90 17.66 16.98 17.37 17.18 20.49 20.65 20.44 19.67 0.0927
10 1 23 17.55 17.83 17.59 16.90 17.34 16.94 20.25 20.60 20.29
10 24 0 17.60 17.53 17.64 16.91 17.42 17.03 20.28 20.49 20.36
10 1 1 16-QAM 18.59 18.51 18.40 18.02 18.39 18.05 21.32 21.46 21.24
10 1 1 64-QAM 17.12 17.21 17.15 16.32 16.59 16.51 19.75 19.92 19.85 18.96 0.0787
10 1 1 256-QAM 14.01 14.15 14.21 13.37 13.65 13.63 16.71 16.92 16.94
Limit EIRP < 23dBm/10MHz Result Pass
Total EIRP power is less than partial EIRP limit 23 dBnv/10MHz.
NR n48 Maximum Average Power [dBm] (GT - LC = -2.5 dB)
BW RB RB e A 3 A 1 Combine EIRP EIRP
(MHz) Size Offset Lowest Middle Highest | Lowest Middle Highest | Lowest Middle Highest (dBm) (W)
15 1 1 15.02 19.19 19.27 14.16 18.73 18.79 17.62 21.98 22.05
15 1 36 19.36 19.30 14.92 18.59 18.94 14.12 22.00 22.13 17.55
15 19 9 19.07 19.04 19.16 18.59 18.80 18.70 21.85 21.93 21.95
15 1 0 apsK 15.10 17.75 17.95 14.06 17.33 17.29 17.62 20.56 20.64 19.63 0.0918
15 1 37 17.65 17.84 14.92 17.16 17.41 14.14 20.42 20.64 17.56
15 38 0 14.59 17.44 14.61 14.04 17.32 14.24 17.33 20.39 17.44
15 1 1 16-QAM 14.61 18.71 18.58 14.28 18.54 18.47 17.46 21.64 21.54
15 1 1 64-QAM 14.75 17.29 17.31 13.97 16.67 16.57 17.39 20.00 19.97 19.14 0.0820
15 1 1 256-QAM 14.33 14.26 14.18 13.51 13.74 13.75 16.95 17.02 16.98
Limit EIRP < 23dBm/10MHz Result Pass
Total EIRP power is less than partial EIRP limit 23 dBnv10MHz.
NR n48 Maximum Average Power [dBm] (GT - LC = -2.5 dB)
BW RB RB et Ant 3 1 Combi EIRP EIRP
(MHz) Size Offset Lowest Middle Highest Lowest Middle Highest Lowest Middle Highest (dBm) (W)
20 1 1 14.61 19.47 19.42 14.08 18.77 18.77 17.36 22.14 22.12
20 1 49 19.44 19.53 14.69 18.69 18.86 1411 22.09 22.22 17.42
20 25 12 19.01 19.06 19.01 18.52 18.83 18.69 21.78 21.96 21.86
20 1 0 apsK 15.04 17.81 17.73 14.11 17.31 17.24 17.61 20.58 20.50 19.72 0.0938
20 1 50 17.64 17.90 14.87 17.07 17.30 14.15 20.37 20.62 17.54
20 51 0 14.64 17.62 14.52 14.02 17.28 14.16 17.35 20.46 17.356
20 1 1 16-QAM 14.68 18.73 18.63 14.23 18.45 18.34 17.47 21.60 21.50
20 1 1 64-QAM 14.86 17.38 17.31 13.93 16.80 16.58 17.43 20.11 19.97 19.10 0.0813
20 1 1 266-QAM 14.33 14.35 14.30 13.60 13.80 13.68 16.99 17.09 17.01
Limit EIRP < 23dBm/10MHz Result Pass
Total EIRP power is less than partial EIRP limit 23 dBnv10MHz.
NR n48 Maximum Average Power [dBm] (GT - LC = -2.5 dB)
BW RB RB e Ant 3 1 Combi EIRP EIRP
(MHz) Size Offset Lowest Middle Highest Lowest Middle Highest Lowest Middle Highest (dBm) (W)
30 1 1 9.38 17.13 9.57 8.69 16.47 8.94 12.06 19.82 12.28
30 1 76 9.17 16.97 9.25 8.62 16.33 8.68 11.91 19.67 11.98
30 39 19 9.05 19.15 9.18 8.62 18.92 8.82 11.85 22.05 12.01
30 1 0 QpsK 9.23 17.07 9.49 8.78 16.46 8.86 12.02 19.79 12.20 19.55 0.0902
30 1 77 9.28 16.96 9.28 8.69 16.41 8.59 12.01 19.70 11.96
30 78 0 9.07 16.69 9.19 8.69 16.37 8.82 11.89 19.54 12.02
30 1 1 16-QAM 9.40 17.23 9.57 8.81 16.54 9.12 12.13 19.91 12.36
30 1 1 64-QAM 9.31 16.92 9.72 8.71 16.13 8.85 12.03 19.55 12.32 17.41 0.0551
30 1 1 256-QAM 9.31 14.49 9.55 8.57 13.88 8.77 11.97 17.21 12.19
Limit EIRP < 23dBm/10MHz Result Pass
Total EIRP power is less than partial EIRP limit 23 dBrm/10MHz.
NR n48 Maximum Average Power [dBm] (GT - LC = -2.5 dB)
BW RB RB e Ant 3 1 Combi EIRP EIRP
(MHz) Size Offset Lowest Middle Highest Lowest Middle Highest Lowest Middle Highest (dBm) (w)
40 1 1 9.37 17.18 9.54 8.72 16.46 8.73 12.07 19.85 12.16
40 1 104 9.59 17.05 9.36 8.88 16.45 8.62 12.26 19.77 12.02
40 53 26 9.08 19.15 9.24 8.75 18.83 8.82 11.93 22.00 12.05
40 1 0 apsK 9.47 16.91 9.46 8.75 16.33 8.83 12.14 19.64 12.17 19.50 0.0891
40 1 105 9.48 16.91 9.36 8.93 16.31 8.73 12.22 19.63 12.07
40 106 0 9.10 16.29 9.19 8.79 15.87 8.72 11.96 19.10 11.97
40 1 1 16-QAM 9.22 16.96 9.42 8.90 16.42 8.96 12.07 19.71 12.21
40 1 1 64-QAM 9.23 16.97 9.45 8.65 16.31 8.64 11.96 19.66 12.07 17.21 0.0526
40 1 1 256-QAM 9.36 14.54 9.47 8.68 13.76 8.68 12.04 17.18 12.10
Limit EIRP < 23dBm/10MHz Result Pass

Total EIRP power is less than partial EIRP limit 23 dBn/10MHz.
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saaFCC RADIO TEST REPORT Report No. : FG580522

FR1 n48
<MIMO Mode>

MIMO <Ant. 3+1> (Ant. 3)

PPeak-to-Average Ratio

Mode FR1 n48 / 20MHz / CP OFDM
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 6.68 6.64 6.96 8.60 PASS

Page Number
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seomon a5 FCC RADIO TEST REPORT

Report No. : FG580522

QPSK

FR1 n48 / 20MHz / CP OFDM / Middle Channel / Full RB

RetLevel 00 ann  Offset

16QAM

84008 = ARBW 20 1z

- 3l Mess Time

1502

-t
i

et Level 300000 Offset
a8

49008 = ARBW 20 Mz

MeasTime Vs

-
1
i
1608
1® I® 1
Maan Pur 20,00 46 || |F 362888 Gz Higan Pu + 20,00 4B
2 Result Summs Sarmples: 20000 2 Result Summ: Ssmpies: 20000
- 17.30 dBm 24.17 dBm 6.87 dB 27648 5.26 6B 6,58 0B 6868 = 17.45 dBm 24.20 dBm 6.75d8 ECTTT 52648 5.64 4B 58448
0z:24:13 P 08/20/2025 0z:24:32 T 08/20/2025
MefLevel 5000 au Offec 84008 = AnBW 20 1z Meflevel sguanm OMset 43048 = AnbW 20 Mz
- N MesTime  dms - a8 MeasTime tms
THGiFR ThoiEP
1 cooF 1 CCOF
s e
= ——
1802 :
+ \
| 1608
I
1805 } 1E
|
| ) _ |
Hiaan P + 0,00 4B || |CF3.62880 G Niean Pur + 20,00 d8
2 Result Summs Samples: 20000 2 Result Suemm: Sampies- 20000
16.90 dBm 23.98 dBm 7.09 dB. 37248 64448 69548 71048 = 13.90 dBm 23.64 dBm 9.74.d8 362 4B 67048 850 db 57248
" b NN e "
0z:24:51 PM 08/20/2025 02:25:14 M 08/20/2025
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seomon as. FCC RADIO TEST REPORT Report No. : FG580522

26dB Bandwidth|

Mode FR1 n48 : 26dB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 25MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 10.26 10.19 15.64 15.93 20.41 20.38 - -
BW 30MHz 40MHz 50MHz 60MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 30.77 30.80 41.07 40.96 - - - -
BW 70MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - - -
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seomon a5 FCC RADIO TEST REPORT

Report No. : FG580522

FR1 n48 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

e Level 3000 By Offses 54008 = REW 200Hz
15 VBW 1 iz Mose Ao Sweap

- an 3005 W01

Ret Level 3000 qnn Offset 54008 = KW 200%H:

10— 12304
| 1 | |
oasm + oanm
\ | \
i } U
2 2

Spon 50.0 Mz

02:16:29 MM 08/20/2025

50 S0
&0 0
362499 GHe. 9001 pts s (G 3.62093 Grs 9001 prs CIT)

02:17:21 vM  08/20/2025

Spon 50.0 Mz

FR1 n48 / 15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

et Level 3000 dBn  Offsct 540 68 = RBW 500KkH:

Fet Lovel 00000 Offset 54008 = RBW S00H:

i Giomwwaug T b
i
CTETEY BT W T = e

/ \ f \
G j G !
10480 - f - 104

| | o i
" ‘l\u ] J’ ” ‘\
" | i 5 i iy |1

A : ,

4 0 df " L 1
50, 50.
3.62499 GHa_ 10001 pt: 0 MHz2/ |CF3.624 99 GHz 10001 pts 0 MHz/

02:19:06 T 08/20/2025

Span 60.0 MHE

02:39:59 T 08/20/2025

Spon 0.0 WAz

Page Number

. An48A-4 of 58



seomon a5 FCC RADIO TEST REPORT

Report No. : FG580522

FR1 n48 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Med Level 3000 iy Offses 54008 = REW 500%Hz
- an 3005 SWT 1010 VBW 3z Mose Ao Sweep

Ret Level 3000 qnn Offset 54008 = RW o0 xH:
- et 3008 SWT 101 ms ® VBW 2 uH: Mods Auto Sweep

20 dfen }

02:21:48 v 08/20/2025

50
w0 50
362490 Gz 10001 pts @ Mz Span 0.0 Mz | | [CF 3.62499 GHz 19001 pts O MHa/ Span 70.0 Mis

02:22:36 M 08/20/2025

FR1 n48 / 30MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Wef Level 3000 i Offset 540 08 = REW | MH;
- e 3008 SWT 101 s = VBW 3atiz Mode Ao Swess
1 Frequeney Swoep

208

Ret Level 3000 GB  Oftset 54008 RW | MHe
- e 309 SWT 101 s VBW 30t Mode At Suveis

o P e

7 ™

L [ |

10.dBm

30 \l! 4

MMM ™

02:26:04 MM 08/20/2025

50, 50,
0 50
3.62499 GH2_ 10001 pts 0 MHz/ |CF 3.624 90 GHz 10001 pts 9.0 MHz/ Span 90.0 MH:
- NN o S Y -

02:26:56 M 08/20/2025
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seomon a5 FCC RADIO TEST REPORT Report No. : FG580522

FR1 n48 / 40MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

e Level 3000 By Offses 54008 = REW | tawa Ret Level 3000 ann Offset 54008 = RW | ke |

e 3005 SWT 101 VW 3M Mot Avto Swssd - am 3000 SWT 101 ms = VEW 3 Wit Mnde Avto Swsed
20 dBm- 20 dinr
.
1523 o 11846 L -
- \ [ g’
| ! |
DB / 1 0. T !
| \ | \
APt : atin
i T B
» " %I ® JJ §
e Y| ‘ S
50 50
w0 50
362490 GHe. 10001 pts 1.0 Miba] Span 110.0 MHz || |CF3.62499 GAs 10001 pts 1.0 Mbaf Span 110.0 Mz

02:23:42 P 08/20/2025 02:25:38 T 08/20/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG580522

Occupied Bandwidth

Mode FR1 n48 : OB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 25MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 8.67 8.69 13.79 13.87 18.33 18.39 - -
BW 30MHz 40MHz 50MHz 60MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 28.20 28.38 38.10 38.14 - - - -
BW 70MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - - -

Page Number
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e%FCC RADIO TEST REPORT Report No. : FG580522

SPORTON LAB.

FR1 n48 / 10MHz / CP OFDM / Middle Channel / Full RB
16QAM

QPSK

Ret Level 3000 qnn Offset 54008 = RW 200%H:
SWT 101 = VBW 1 H:  Mode Auto Swee

Reflewe s Ofes 40 am = REW 0
e S5 ST L1 VB 1 i o s
n x
0 10
20 20 -
It 'y i T
vy W,
50 50
60 dam- 4048 - .
[EEETT o ST Spon 20w || (GaEEE O ) Soon TR
3 Markes Table 3 Marker Tbie
M1 1 625 889 GHz 11.32dBm Occ B 8677325754 MHz ) 1 3.621613 GHz 1141 dBm. Oce fw 8.604 129855 MHz
n i Is06078 e Tidim Qe Controid 3510546096 n i Ss06068 6t Sdm GubwCeniod 324551031 Gia
12 1 1629284 8 GHz 5.82 diin Ouc B Freq Offser 43510078231 kHz 12 1 36293009 GHz A.98 dim_ Oce Bw Freq Offset 36,169 100756 kHz

02:17:47 M 08/20/2025

02:16:55 P 08/20/2025

FR1 n48 / 15MHz / CP OFDM / Middle Channel / Full RB
16QAM

QPSK

et Level 0O0GEN  Offset §.40.08  RW S00kH:
101 ms = VBW 2w Mode AutoSweep

R vt 30005 Offsct B0 68 = REW 5001z
SWT L0 = VW 2 etz Minde o sweer
in
w i AT s B P e g A AT L
10 1 10
I !
I /
o fy_ 4
J { LN T
50 50,
&0 &0
|07 3.62438 GHz. 1001 pts 0 MHaf Span 30.0 MHz 1001 s 3.0 MH/ Span 30.0 MHz
2 Markes Table 2 Marker Table
[ 1 362466 GHz 144 O thn 13.798 609138 MHz [ 1 3631464 GHz 13.59 dBm Ocs B 1387366569 MHz
n 1 8180713 Gz 811 dim Oce B Cenroid 1624971 203 Gl m 1 36180015 Gtz 710 dim Oce B Centrold 3624940 178 G
n i 753 i O B Freg Ofsst 18,796 798 129 et n 1 36318712GH1 782 8o Oce B Freq Offt 49,620 349215 kbp
" N U e ] T o

02:20:28 T 08/20/2025

02:39:32 T 08/20/2025
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seomon a5 FCC RADIO TEST REPORT

Report No. : FG580522

FR1 n48 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Med Level 3000 a5y Offses 54008 = REW 300Hz

Ret Level 3000 qnn  Offset 54008 = RBW o0 xH:

- g e o e SUT tims = Ve 2 e At sues
h " ecupied Bancian
» »
10, 10, - *
J -
20 20 "
o
T i
P B s
Pt ot 1 DI
i whe e
tan.
50 50
60 dam- 5048 - !
CETTELT i Fr | |GAG T T S G
3 Markes Tabte 2 Marker Tabie

Ml 1 3633182 GHz 13.06 dBm Occ b 18338807557 MHz Ml 1 3.618431 GHz 13.02 dBm 18.394853912 MHz
kil 1 36158029 GHz 703 dim Gec By Cenroid 3620872777 G n 1 36158001 GHz 7.28 dim Occ B Centraid 3624997 576 Gz
/] 1 36341417 GHe 657 dé Qe 8w Freq Offset 17723474 44 i iF] 1 3634195 ke 798 déim Occ B Freq Offset 7576 48957 kHz

02:22:10 P 08/20/2025

02:23:02 TM  08/20/2025

FR1 n48 / 30MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

el Level 3000 i Offset 540 08 = REW | Mz

Ret Level 3000 0B Oftset 54008 RW | MH:

- b 008 SHT Lo s = VW 3z Mode Auno Sweso - e 3005 SWT 101 s = VW 3 stk Made Ao e
1 Oceupied Bandwidth
e
n
T Sy Y 18 L P, RS Bt B S
/ ] \
10 10
0 ri: ] S
30 dam—i £ o = ot
AL I (1T L TR
b .
w0
50 50,
60 60
(FIGIETS 01 ps Spon B00 Az ] Spon B0.0

2 Marker Table

Ml 1 3.629091 GHz 13.23 dBm O B 28.205 845238 MHz m 1 3623851 GHz 12.97 dBm O B 28388488145 MHz
n 1 3610904 GHz 749 dim O s Centroid 3625006 88 Gz b 1 361084156 GHz 800 dim Occ B Centroldl 1625095 796 Gz
/] 1 36391098 GHz 747 dim O B Freq Offset 16580 109 067 kHz 7] 1 263923 GHr 7.50 dém Oce B Freq Offset 45195 957 737 ke

02:26:30 MM 08/20/2025

02:27:22 W 08/20/2025
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e3FCC RADIO TEST REPORT Report No. : FG580522

SPORTON LAB.

FR1 n48 / 40MHz / CP OFDM / Middle Channel / Full RB
16QAM

QPSK

et Lovel 3000000 Offset 54005 = REW | Mz
WT 101 ms = VEW 3 MH;  Mode Aiio Sweep

a
Crcupied Bandwidth

et Level 3000 i Offsct 540 68 = RBW | Miz
= A a8 SHT Lo W 3z Mode Auo Sweey
1 Occupied Bandwidth o
mift)

n
" |
10 t . 10 7
/ / \
5 N. L o !
o e LN
7 i o g’ = i
e Y T ol TN LN TR LI TR P T
Ll Al \.L;,_IMWW‘. W
a0
0 50,
&0 &0
|07 3.62438 GHz. 1001 pts 0 MHf Span 80.0 MHz | | [CF3.62488 GHz 1001 pts B.0MHz/ ‘Span 0.0 MHz
2 Markes Table 2 Marker Table
[ 1 36154 GHz 11.57 dBm O thn 38103961015 MHz [ 1 3610604 GHz 11.93 dBm Ot 38140661 709 MHz
n 1 3605508 1 Glfa 701 dim O B Cennroid 3524560076 Gz m 1 36055049 Gliz 536 dim G e Controid 3624575 23 Ghr
n i 36440121 Gtz 5.5 di O B Freg Ofsst 29524107 263 et n 1 36440856 Ga 7,16 a6 O B Freq Offsst 14763879 107 ke

02:30:00 T 08/20/2025

02:29:08 T 08/20/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG580522

Unwanted Emission (MASK)

FR1 n48 / 10MHz / CP OFDM / QPSK

Lowest Channel

1RBO

1RBmax

Ref Level 40,00 dBm  Offset 16,40 8

Mode Swecp

6L

03:21:05 PM  0B/20/2025

03:21:42 B4 08/20/2028

Reflevel 4000dBm  Offset 184008 Mode Sweep sl
Count 100/100 Count 100/100
1 @1 Avgiwe | 1Spurious Emissions 81 AvgPwer
Limie Cheel T o ==
30 apbine-SPURlous LNE xS od Hinc SPURLOUS, [
20 dBan- i
I 1
10 dBm: T T
a L
10 i i
20 db
|
|-Zuu"é‘n'|" UNE_ABS 002 S LINE 00; § 3
|-sn
GHr 6409 pts. 1.82GHz | 3.43GHz 6408 prs. 9.0 MHz/ 3.82 GHz
I Result Sumemai
3430GH: 3530GHz 1,000 MHz 2865 GHz -45.83 dBm 3430 Gz 3530 Gz 1.000 Mitz 3455482 GHz 26,05 dBm
1530 GHz 3540 GHz 1.000 MHz 3.53989 GHz -44.96 dBm 3530 GHz 3,540 GHz 1.000 MHz 353926 GHz 15.64 dBm
3540 GHe 3549 GH1 1,000 MHz 354873 GHz -31.16 dBm 3540 GHz 3549 GHe 1.000 MHz 3.54892 GHz -45.20 dBm
15496 3550 GH 100.000 kHz 3.54995 GHz 206 e 3543GHz 3550 GHz 100.000 kiz 354993 GHz -54.30 dBm
3550GHz 3560 GHz 1000 MHz 3.55092 GHz 2030 dBm 3550 GHe 3560 GHz 1 3555893 GHz 21.45 dBm
3560 GHz 3561 GHa 100000 kHz 356002 GHz -54.59 dBm 3560 GHz 3561 GHz 100.000 kz 04 GHz -22.84 dBm
3561 GHi 3570 GH: 1,000 Mie 356153 GHz 4172 dBm TEETOHy 35706 1000 Mis 356139 GHz 3220dBm
3570 GHr 3720 GHe 1,000 Mz 370524 GHz 4552 dBm 2 dB 35706tz 37206Hz 1,000 MHz 357022 GHz 45,06 dBm
3720GH: 3820GHz 1,000 MHz 381815 GHz 03 d L. 3720 GHz 3820 Gtz 1.000 wiHz 376411 GHz 4557 dBm
s I e Raay

Full RB

04:26:46 M 08/20/2025

RefLevel 4000 6B Offset 1840 db Mode Sweep saL
Count 100/100
1 ®1 AvgPwr
Uit Cheel
30 dpbineSPURIOUS Line o
008m
10 dtor
a
10
0
mn
e
3.43 6r 6409 pis 35.0 MHz/ 3.82 Ghz
3430GHz 3530GHz 1,000 MHz 3.52855 GHz -45.16 dBm -5.16dB
3530 GHz 3540 GHz 1000 MHz 3.53653 GHz -40.11 dBm -15.11d8
3540 GHe 3549 GHy 1,000 MHz 3.54900 GHz -28.31 dBm 5.31d8
1549 GHz 1550 GHz 100,000 kHz 3.54395 GHz -30.30 dBm .30 dB
1550GHz 3560 GHa 1,000 Mz 3.55460 GHz 1188 dBm -18724d8
1560 GHz 3561 GHz 100.000 khz 3.56000 GHz -30.46 dBm -17.46 d&
3561 GHe 3570 GHz 1.000 MHz 3.56100 GHz -28.83 dBm -15.83 dB
1570 6Hr 3720 GHe 1,000 Mtz 3.57397 GHz -40.79 dBm 5.79 d
3720 GHy 3820 GHz 1,000 Mz 3.81865 GHz -45.94 dBm 5.9 d8
L it Ll -t
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seomon a5 FCC RADIO TEST REPORT Report No. : FG580522

FR1 n48 / 10MHz / CP OFDM / QPSK
Middle Channel
1RB0 1RBmax

Ref Level 4000 dBm  Offset 18.40 B Made Sweep seL Ref Level 40,00 dBm  Offset 18.40 8. Mode Suweep

saL
Count 100100 Count 100/100
& @1 Avgiwr | 1 Spurious Emissions — &1 AvgPur
Limie Cheel P E o s I
30 apbine-SPURlous LNE xS od Ppss jine _SPURIOUS_LINE ABS 02 5
20 dBm- T 1 o i
10 dBen + + - T
a
|
-20 -
¢ : H
| s 4B5 002 |
4 !
ol I~ L
I x 1
| ]
343 6Hr 6309 prs 39.0 MHz/ 382GHI | 343 GHz 00 pts. 9.0 MHz/ 382 GHe.
3430 GHz 35306GHz 1.000 MHz 3.52156 GHz -46.17 dBm -6.17 dB 3430 GHz 3.530 GHz 1.000 MHz 3.43165 GHz -46.23 dBm -6.23 dB
1530 GHe 3610 GHz 1.000 MHz 3.60908 GHz -44.81 dBm -19.81 d8 3530 GHz 3610 GHz 1.000 MHz 3.60860 GHz -45.78 dBm -20.78 dB
3610 GHz 3619 GHy 1,000 Mtz 3.61882 GHz -32.19 dBm -19.19 dB 3610 GHe 3619 GHe 1000 MHz 3.61740 GHz 41,90 dBm -31.90dB
3619 GHe 3620GHz 100,000 kHz 3.62000 GHz -19.61dBm 5.61d8 1519.GHz 3620 GHz 100.000 kitz 261993 GHz -53.57 dBm -40.57 dB
3620 GHz 3630GH: 1,000 MHz 3.62087 GHz 2061 dBm 23908 3620GHz 3630 GHz 1.000 MHz 362933 GHz 20.06 dBm 0.94d8
1630GH: 3631 Gh 100,000 kbs 363014 GHz -53.80 dBm -40.80 d8 3630 GHx 3631 GHe 100.000 ke 363003 GHz 2173 dBm 873dB
1831 GHi 36A0GH: 1000 MH 3.63106 GHz -43.66 dBm -30.66 d& 3631 GHz 3640 GHz 1.000 Mz 363113 GHz -30.45 dBm -17.45dB.
36406GH: 3320GHz 1,000 Mtz 3.60766 GHz .49 4Bm =MLRT 3640 GHz 3720 Ghe 1,000 Mz .64020 GHz -45.43 dBm 2043 d
1720 GHz 3820 GHz 1,000 MHz 3.72325 GHz -45.92 dBm -5.92 d8 3720 GHz 3820 GHz 1.000 MHz 3.81086 GHz 46,06 dBm -6.06 df
] i o fiitaanuei] 5 5
03:23:36 7M. 08/20/2025 03:24:13 B4 08/20/20285

Full RB

Ref Level 8000 dBm  Offset 1840 B Mode Sweep ~
Count 100/100
1 81 AvgPwr
Ui Ches] S
{ine SPURIOUS LINE

30

20 B
10.dBor + 1 - \
0

10

20

-30
Spumous Lne s 00 N
Sraa e 1

|
i

343 6He 5408 prs 35.0 MHz/ 382 GHz
2 Result Summary

34306GHz 3530GHz 1,000 Mz 3.52905 GHz
3530 GHz 3610GHz 1000 MHz 3.60636 GHz
36106H 3619 GHr 1,000 MHs 3.61898 GHz
3619 GHz 3620 GHz 100000 kHz 3.62000 GHz
1620 GHz 3630 GHz 1,000 Mz . Hz
3630 GHz 3631 GHz 100.000 khiz 363011 GHz
3631 GHe 3640 GHe 1,000 MHx 3.63112 GHz
3640 GHr 3720 GHz 1.000 MHz 3.64627 GHz
1720GHz 3820GHz 1,000 MHz 3.81096 GHz

03:54:58 PM  08/20/2025
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seomon a5 FCC RADIO TEST REPORT

Report No. : FG580522

FR1 n48 / 10MHz / CP OFDM / QPSK

Highest Channel

1RBO

1RBmax

Ref Level 4000 dBm  Offset 18.40 B

Ref Level 40,00 dBm  Offset 18.40 8.

o - o =
Count 100/100 Count 100/100
« @1 AvgPwi | 1 Spurious Emissions = 81 AvgPur
Limiz Check 5 U = - | B
20 ggbine_SPURlous e sss_of ne _SPURlOUS LNE ABS 12
20 dBm- || |V
1ot :
|
: T
" i .
]
%
i L
J el iy
- ! - [
i | |
3.43 GHr 6409 pts 39.0 MHz/ 3.826GHr | 343 GHz 6409 pts. 9.0 MHz/ 3.82GHe

31430 GHz 3530GHz 1000 Mz 3.49578 GHz 4612 dBm 6.12dB 3430 Gz 3530 GHz 1,000 MHz 351007 GHz 4615 dBm -6.15dB
31530 GHz 3680 GH 1,000 Mz 367933 GHz -45.20 dBm -20.20 d8 3530 GHz 2680 GH 1,000 MHz 386074 GHz 4555 dBm -20.55 dB
3680 GH 3689 Ghir 1000 Mz 3.68881 GHz -26.84 dBm 382 d8 31680 GHr 3689.GHz 1,000 Mg 68879 GHz 4561 dBm 2261 di
3689 GHe 3690 GHz 100,000 kHz 3.68997 GHz 2003 dBm -7.03 dB 3689.GHz 3690 GHz 100,000 kidz 3.68992 GHz -54.92 dBm -A1.92d8
3690 GHz 3700 GHz 1,000 M 368097 21.63 dBm 837 dB 3690CHx 3700 6Hy 1,000 Mz 369908 GHz 2094 dBm 106 i
31700 GH: 3701 Ghi 100,000 ki 3.70002 GHz 08 di -41.08 d& 3700 GHe 3701 GHe 100.000 ke 370002 GHz 2368 dBm 1068 dB
1701 GHz 3710GHz 1.000 MHz 370113 GHz 4381 dBm -30.81 dB 3701 GHz 3710 GHz 370111 GHz 31.26 dBm 1B.26 dB
37106Hz 3720GHz 1,000 Mz 371013 GHz -45.90 dBm 2050 dB: 310 3120 CHy 1000 WL 371027 oHz 2179 dBm 197948
3720 GHs 3820 GHs 1000 Mz 3.81006 GHz -45.86 dBim -5.86 B il s SO 381066 GHz 46,07 dBm .07 di
oty NN o L ety
03:26:07 PM  08/20/2025 03:-41:55 P 08/20/20285
Ref Level 40.00 dBrm  Offset 1840 dB Mode Sweep o
Count 100/100
1 ®1 AvgPwr
Uimie Choes] T
30 dghineSPURlOUS Liie o
20 B
10.dBor i"‘h
|
a
10
20
30 |
|-sn
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
31430 GHz 3530GHz 1,000 Mtz 344334 GHz
1530GHz 3680 GHz 1,000 Mz 367303 GHz
3680 GHr 3,689 GHz 1.000 MHz 3.68900 GHz
3689 GHr 3690 GHz 100,000 kHz 3.60000 GHz
1650 GHz 3.700 GHz 1.000 MHz 3.69336 GHz
3.700 GHz 3.701 GHz 100.000 kHz 3.70001 GHz
3701 GHy 3710GHz 1.000 MHz 3.70101 GHz
1710 GH 3720 GHz 1,000 Mz 3.71687 GHz
3.720 GHz 3820 GHz 1.000 MHz 3.72045 GHz
03:56:17 PM  08/20/2025
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seomon a5 FCC RADIO TEST REPORT Report No. : FG580522

FR1 n48 / 10MHz / CP OFDM / 16QAM

Lowest Channel

1RB0 1RBmax

Offset 184008

Ref Level £0.00 dBm Mode Sween saL Ref Level 40,00 dBm  Offset 18.40 8. Mode Sweep 6L
Count 100/100 Count 100/100
" @1 Avgiwr | 1 Spurious Emissions — 1 AvgPr
ey 5 L heel =
30 apbine-SPURlous LNE xS od jine _SPURIOUS_LINE ABS 02 5
20 dBm- " ﬂ
10 dBen ‘ I
a
|
39.0 MHz/ 382GHz | 3.43GHz 6409 pts. 9.0 MHz/ 3.82 GHz
34306H: 3530GHz 1,000 MHz 3.52725 GHz -45.98 dBm -5.38 db 3430 Gz 3530 Gte 1,000 Miiz 3.48070 GHz -45.92 dBm -5.92 dB
3530 GHe 3.540 GHz 1.000 MHz 3.53882 GHz -44.77 dBm -19.77 dB 3530 GHz 3540 GHz 1.000 MHz 3.53063 GHz -45.83 dBm -20.83 di
3540 GHz 3549 GHz 1000 Mz 3.54891 GHz -30.16 dBm 17.16 dB 3540 GHe 3549 GHe 1000 MHz 354830 GHz 41,92 dBm -31.92dB
3549GHe 3550GH: 100,000 kHz 3.54999 GHz -22.42 dBm 42 3549GHz 3550 GHz 100,000 kidz 354990 GHz -54.79 dBm -41.79 dB
1550 GHz 3560 GHz 1,000 MHe 3.55102 GH: 2121 dBm 2798 2550 GHz 3560 GHz 1,000 MHz 355018 GHz 20,94 dBm .06 dl
3560 GH: 3561 Gz 100,000 ki 3.56004 GHz -54.84 dBm -41.84 d8 3560GHx 3561 GHe 100.000 ke 356000 GHz 2327 dBm 102748
1561 GHz 3570GHz 1.000 MHz 356117 GHz -44.40 dBm -31.40 dB 3561 GHz 3570 GHz 356127 GHz -29.76 dBm -16.76 dB.
35706GH: 3720GH 1,000 Mtz 360113 Gt s 2071 0 3570 GHz 3720 Ghe 1,000 Mz 357202 GHz -25.41 dBm -20.41 dB
3.720 GHz 3820 GHz 1,000 MHz 3.79068 GHz -36.08 dBm -65.08 dB 3720 GHz 3820 GHz 1.000 MHz 3.81366 GHz -46.11 dBm %

03:22:20 PM 08/20/2025 03:22:57 B4 08/20/2028

Full RB

Ref Level 8000 dBm  Offset 1840 B

Mode Sweep seL
Count 100/100
1 81 AvgPur
Tirmit Chees] s
30 apHineSPURIOUS UNE 2
2048
10 dB T T s
[
a
10
20
30 N
N
£
3,83 GHr 5309 pis 39.0 WHz/ 3.82 GHa
P r—"
34306GHz 3530GHz 1,000 Mz 3.52995 GHz
3530 GHz 3540 GHz 1000 MHz 3.53416 GHz
3540 GH 3549 GHy 1,000 MHs 3.54300 GHz
3589 GHz 3550 GHz 100000 kHz 3.55000 GHz
1550GHz 3560 GHz 1,000 Mz 3.55803 GHz
3560 GHz 3561 GHa 100.000 kHz 56004
3561 GHe 3590 GHe 1,000 MHx 3.56100 GHz
1570 GHr 3720 GHz 1.000 MHz 3.57397 GHz
21720GHz 3820GHz 1,000 MHz 3.81985 GHz
03:54:19 PN 08/20/2025
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seomon a5 FCC RADIO TEST REPORT Report No. : FG580522

FR1 n48 / 10MHz / CP OFDM / 16QAM

Middle Channel

1RB0 1RBmax

Ref Level 4000 dBm  Offset 18.40 B Made Sweep seL Ref Level 40,00 dBm  Offset 18.40 8. Mode Suweep

saL
Count 100100 Count 100/100
" @1 Avgiwr | 1 Spurious Emissions — &1 AvgPur
Lk e G g B - |
30 anbine.sPuRlous une_sss o2 phss jine_SPURIOUS LINE ABS 12
20 dBm- T T T W
10 dBm: + + - T
“ \
0 T
20 |
]
W "
a1 | [ - s
| I
3.43 GHr 6409 pts. 39.0 MHz/ 382GHz | 3.43GHz 6409 pts. 9.0 MHz/ 3.82 GHz
3430 GHz 35306GHz 1.000 MHz 3.46162 GHz -46.21 dBm -6.21 dB 3430 GHz 3.530 GHz 1.000 MHz 3.43025 GHz -46.05 dBm -6.05 dB
31530 GHz 3610 GHs 1,000 Mz 3.60868 GHz -44.97 dBm 1987 d8 3530 GHz 3610 6H: 1,000 MHz 359565 GHz 45,61 dBm 2061 dB
3610 GHr 3619 GHy 1.000 Mz 3.61888 GHz -32.26 dBm -19.26 dB 1610 GHe 3619 GHe 1.000 MHz 361855 GHz -44.59 dBm -31.59 dB
3619GH: 3620GHz 100,000 kHz 3.62000 GHz -21.84 dBm 884 d8 1519.GHz 3620 GHz 100,000 kidz 261976 GHz 54.42 dBm -A1.12 dB
36206GH: 3630GH: 1,000 MHz 3.62087 GHz 21.20.48m 2T 3620GHz 3630 GHz 1.000 MHz 362913 GHz 19.98 dBm -10.02d8
1630GH: 3631 Gh 100,000 ki 3.63007 GHz -54.48 dBm -41.49 dg 3630 GHx 3631 GHe 100,000 kHa 363000 GHz 2350 dBm 1050 dB
1631 GHz 3640 GHz 1.000 MHz 363165 GHz -44.15 dBm -31.15dB 3631 GHz 3640 GHz 1.000 MHz 363122 GHz -32.46 dBm -19.86 dB
36406GH: 3320GHz 1,000 Mtz 369918 GHz s =NLT1 3640 GHz 3720 Ghe 1,000 Mz 364116 GHz -25.16 dBm -20.16 4B
3720 GHs 3820 GHs 1,000 Mz 3.80077 GHz -46.06 dBim 6,06 B sl 3202k 1.000 MHy 3.76570 GHz 46,00 dBm 6.00 dB
oty NN S N T

03:24:51 M 08/20/2025 03:25:28 P4 08/20/2028

Full RB

e Level 8000 dBm  Ofset 18.40 db Mode Sweep ~

Count 100/100
1 81 AvgPur
Tirmit Chees] s
30 dpbineSEURIOUS Live 2
2048
10 dBor t + i
a
10
20
30 4
Spmous e s o2 M
[odte . - e’ N
|-su
3,83 GHr 5309 pis 39.0 WHz/ 3.82 GHa
P r—"
34306GHz 3530GHz 1,000 Mz 343944 GHz
3530 GHz 3610GHz 1000 MHz 3.60500 GHz
36106H 3619 GHr 1,000 MHs 3.61886 GHz
3619 GHz 3620 GHz 100000 kHz 3.61985 GHz
1620 GHz 3630 GHz 1,000 Mz . Hz
3630 GHz 3631 GHz 100.000 khiz 363003 GHz
3631 GHe 3640 GHe 1,000 MHx 3.63110 GHz
3640 GHr 3720 GHz 1.000 MHz 3.64691 GHz
1720GHz 3820GHz 1,000 MHz 3.80287 GHz
03:55:37 PN 0B/20/2025
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seomon a5 FCC RADIO TEST REPORT

Report No. : FG580522

FR1 n48 / 10MHz / CP OFDM / 16QAM

Highest Channel

1RBO

1RBmax

Ref Level 4000 dBm  Offset 18.40 B

aoda Sy sat RefLevel 40,00 dBm  Offset 1840 o8 Mode Sueep saL
Count 100/100 Count 100/100
& @1 Avgiwr | 1 Spurious Emissions — 1 AvgPr
Limie Cheel s U af S
30 dghine sPuRlous une Ass odz ne _SPURlOUS LNE ABS 12 5
20 dBm- 'l t
10 dB ‘ l
: i
0 | T
-20 T T
i 1
15 tJ
LW M
L4 v I
et ! T
j \ |
3.43 GHr 5303 ps 39.0 MHz/ 382Gz | 543 Ghe 5909 ps 9.0 e/ T
3430 GHz 3530GHz 1.000 MHz 345103 GHz -46.16 dBm -6.16 dB 3430 GHz 3.530 GHz 1.000 MHz 3.46921 GHz -46.18 dBm -6.18 dB
31530 GHz 3680 GH 1.000 Mtz 3.67693 GHz 22 dBm -2022d8 3530 GHz 3580 GHz 1,000 MHz 367468 GHz 45,66 dBm -20.66 dB
1680 GHz 35689 GHz 1.000 Mtz 3.68805 GHz -31.94 dBm 18.94 dB 1680 GHr 3689 GHe 1.000 MHz 3.688 79 GHz -43.52 dBm -30.52 dB
3689 GHe 3690 GHz 100.000 ke 3.69000 GHz 2214 dBm 14 3689.GHz 3690 GHz 100,000 kidz 368001 GHz 54.96 di -41.96 dB
1690 GHz 3700 GHz 1,000 MHz 369102 GHz 20.74 dBm -9.26 dB 3690 CHe 3700 GHe 1,000 MHz 360903 GHz 2081 dBm 1948
3700 GHz 3301 Ghz 100,000 ki 3.70013 GHz 54,05 dBm -41.05 d& 3700 GHe 3701 GHe 100,000 kHa 370000 GHz 2258 di 9,58 B
1701 GHz 3710GHz 1.000 MHz 3.70100 GHz -4353 dBm 53 3701 GHz 3710 GHz 370127 GHz 32.74 dBm 219.74 dB
3710GHz 3720GHz 1,000 Mz 3.71023 GHz -45.73 dBm 20.73 dB 3710GH 3720 GHr 1,000 MHz 3.71231 GHz -45.11 dBm -20.11 dB
3320GHz 3820 GHs 1,000 Mz 3.80157 GHz -46.16 dBm 6,16 dB. il s SO 380287 GHz 4610 dBm . 10.dB
oty o e DN
03:42:34 M 0B/20/2025 63:43:11 £ 08/20/2028
Ref Level 40.00 dBrm  Offset 1840 dB Mode Sweep o
Caunt 100/100
1 ®1 AvgPwr
Tirmit Chees] T
30 apHineSPURIOUS UNE It
20 B
10 dBrm ﬁ
a
10
20
-30 4
Spumous Lne s 00 |
[odte . "
|-su
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
34306GHz 3530GHz 1,000 Mz 3.52575 GHz
1530GHz 3680 GHz 1,000 Mz 367348 GHz
3680 GHr 3,689 GHz 1.000 MHz 3.68900 GHz
3689 GHz 3690 GHz 100000 kHz 3.68997 GHz
1650 GHz 3.700 GHz 1.000 MHz 3.69813 GHz
3.700 GHz 3701 GHz 100.000 kHz 3.70003 GHz
3701 GHy 3710GHz 1.000 MHz 3.701 18 GHz
1710 GH 3720 GHz 1,000 MKz 3.71644 GHz
3.720 GHz 3820 GHz 1,000 MHz 3.72015 GHz
03:56:55 PM  08/20/2025
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seomon as. FCC RADIO TEST REPORT Report No. : FG580522

FR1 n48 / 15MHz / CP OFDM / QPSK

Lowest Channel

Full RB

Ref Level 4000.dBm  Offset 1840 B Made Sweep seL
Count 100/100
1 ®1 AvgPwi
Limie Cheey =
30 apine.SPURIOUS UNE

20 dbim

10 dBr

0

|

¥ -
12009 pts 39.0 MHz/ 3.82 Gz
3530 GHz 352575 GHz -45.37 dBm .37 db
3540 GHz 3.53993 GHz -44.82 dBm -19.82dB
3549 GHy 3.54900 GHz -28.95 dBm -15.95 d§
3550 GHz 3.55000 GHz -28.46 dBm -15.46 dB
3570GH: 3.55100 GHz 0.16 dBm -29.84 8
1571 GHz 3.57002 GHz -45.14 dBm -32.14 d8
3585 GHz 357123 GHz -39.24 dBm -26.24 dB
3585.GHz 37120GHz 1,000 Mtz 358515 GHz -41.82 dBm -19.82 d
3720 GHr 3820 GHz 1,000 Mz 3.81555 GHz -45.95 dBim 595 dB
u R
04:00:41 PM 08/20/2025
RefLevel 4000 dBm  Offset 18.40 b Made Sweep seL
Count 100/100
1 ®1 AvgPuc
it Choel T
30 dabine SPURloUS. e +
20 dBin
10 4B
0 e |
]
20 . .
|
30 I J |
l;“ . I "'L“"LJJ L*"q,..
’
| 5 - L Y
3.43 GHz 12009 pts 39.0 MHz/ 3.82 Gz
3430GHz 3530 GHz 1,000 MHz 344573 GHz -46.10 dBm 610 db
3530 GH 3595 GHz 1000 MHz 3.58432 GHz -43.36 dBm -18.36 dB
1595 ¢ 3609 GHy 1,000 Mz 60804 GHz -39.86 dBm -26.86 d§
1609 GHz 3610GHz 200.000 kHz 3.60022 GHz -42.85 dBm -29.85dB
16106GH:z 3690GHz 100.000 kHz 362903 GHz 236 dBm 2764 dB
3640 GHz 1541 GHz 200.000 kHz gw% ggt 4;;31 ggm 7223‘:: :g
1641 GH 3655GH: 1,000 MHe X 2 -37.01 dém -
1655 GHz 320GHz 1,000 Mtz 3.66666 GHz -43.23 dBm -18.23 d
3720 Ghr 3820 GHz 1,000 Mz 3.80956 GHz -45.93 dBm 5.3 dB
u R

04:01:58 FM  0B/20/2025
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seomon as. FCC RADIO TEST REPORT Report No. : FG580522

FR1 n48 / 15MHz / CP OFDM / QPSK

Highest Channel

Full RB

RefLevel 4000 dBm  Offset 18.40 b Made Sweep seL
Count 100/100
1 ®1 AvgPuc
it Choel T
30 dabine SPURloUS. e +
20 dBin
10 4B
0 e —
]
20 T
|
30 . |
! v .
t }
0 : i
12009 pis 3.626r
3530 GHz 343764 GHz -46.17 dBm 617 db
3665 GHz 3.661 70 GHz -45.38 dBm -20.38 dB
3679.GHy 3.67874 GHz -81.30 dBm -28.30d8
3680 GHz 367982 GHz -47.46 dBm -34.46 dB
3700 GHz 369393 GHz 117 dBm 3117 d8
1701 GHz 3.70005 GHz -27.45 dBm -14.45 d8
3T10GHz 3.70100 GHz -27.09 dBm -14.09 dB
3710GHz 3720GHz 1,000 Mtz 3.71008 GHz -43.94 dBm -18.84 d
3720 GHr 3820 GHz 1,000 Mz 3.72285 GHz -45.55 dBim -5.55 dB
u R
04:03:15 Pu 08/20/2025
RefLevel 4000 dBm  Offset 18.40 b Made Sweep seL
Count 100/100
1 ®1 AvgPuc
it Choel T
30 dabine SPURloUS. e +
20 dBin
10 4B |
0 dier t
]
|
3.43 GHz 12009 pts 39.0 MHz/ 3.82 Gz
3430GHz 3530 GHz 1,000 MHz 352565 GHz -45.79 dBm -5.79 db
3530 GH 3540 GHz 1000 MHz 3.53998 GHz 44,00 dBm -19.00dB
1580¢ 3549 GHy 1,000 Mz 3.54808 GHz -24.60 dBm -11.60 dB
3549 GHe 3550 GHz 200.000 kHz 3.54992 GHz -26.58 dBm <1358 dB
1550GHz 3570GHz 100.000 kHz 356081 GHz 0,46 dBm -30.46 dB
3570 GHz 1571 GHz 200.000 kHz 3.57054 GHz -44.53 dBm -31.53d8
3571 GHe 3585GH2 1.000 MHz 357263 GHz -38.18 dBm -25.18 dB
3585.GHz 37120GHz 1,000 Mtz 358555 GHz -45.06 dBm -20.06 d&
3720 GHr 3820 GHz 1,000 Mz 3.80506 GHz -46.02 dBm 602 dB
p R

04:01:18 FM  08/20/2025

Page Number : An48A-18 of 58



seomon as. FCC RADIO TEST REPORT Report No. : FG580522

FR1 n48 / 15MHz / CP OFDM / 16QAM

Middle Channel

Full RB

RefLevel 4000 dBm  Offset 18.40 b Made Sweep seL
Count 100/100
1 ®1 AvgPuc
it Choel T
30 dabine SPURloUS. e +
20 dBin
10 4B |
0 dier t
]
20
' { 1
0 T T
[P A - 1 :
. et B Y i e
i - b
3.43 GH 12009 pts 39.0 MHz/ 3.82 Gz
2 Result Sum:
143 3530 GHz 349339 GHz
353 3595 GHz 3.59198 GHz
1585 GHy 3609 GHy 3.60856 GHz
3609 GHz 3610GHz 3.60975 GHz
16106GH:z 1640GH: 363002 GHz
1640 GHz 35641 Ghz gw}é ggw
1641 GH 3655GH: X 2
1655 GHz 320GHz 1,000 Mtz 3.65038 GHz
3720 Ghr 3820 GHz 1,000 Mz 3.80067 GHz
04:02:36 M 08/20/2025
RefLevel 4000 dBm  Offset 18.40 b Made Sweep seL
Count 100/100
1 ®1 AvgPuc
it Choel T
30 dabine SPURloUS. e +
20 dBin
10 4B 1
0 dier t 1 —
]
20
| |
0 - |
o B S A n
FTIS UNE AR ] L
| i s J
¥
3.43 GH 12009 pts 39.0 MHz/ 3.82 Gz
3430GHz 3530 GHz 1,000 MHz gg;:; zl 4;.;!3 dgm zag ng
15306H 3665 GHa 1.000 Mtz iz -45.50 dBm 2050 dl
1665 ¢ 3679.GHy 1,000 Mz 3.67897 GHz -39.82 dBm -26.82 d§
1679 GHe 3680 GHz 200.000 kHz 3.67943 GHz -45.50 dBm -32.50 dB
1680.GHz 3700 GHz 100.000 kHz ;gggsg er z‘; ;6 gsm .‘)2:15 dg
3700 GHz 3301 Ghz 200,000 kHz . iz -27.91 dBm -14.91 d
1701 GHi 3710GHz 1.000 MHz 3.70109 GHz -26.37 dBm -1337d8
3710GHz 3720GHz 1,000 Mtz 371059 GHz -44.29 dBm -19.49 d&
3720 GHr 3820 GHz 1,000 Mz 3.72514 GHz -44.76 dBm 4.76 d8
u R

04:03:52 PM 08/20/2025
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SPORTON LAB.

FR1 n48 / 20MHz / CP OFDM / QPSK

Lowest Channel

Full RB

RefLevel 4000 dBm  Offset 18.40 b Made Sweep seL
Count 100/100
1 ®1 AvgPuc
it Choel T
30 dabine SPURloUS. e & +
20 dBin
10 4B T
o
0 e . : ;
| |
]
20 i
|
"
0
50 -
3.43 GH 530 ps 39.0 MHz/ 3.626r
2 Result Sum:
143 3530 GHz [ 351946 GHz -45.13 dBm
353 3540 GHz 1000 1 353533 GHz -43.96 dBm
1540 GHy 3549 GHy 1,000 Mz 3.54805 GHz -2651 dBm
3549 GHe 3550 GHz 200.000 kHz 3.54993 GHz -31.47 dBm
1550GHz 3570GH: 1,000 MHz 3.56250 GHz 6,86 dBm
1570GHz 3571 Gz 200,000 kHz g;;??t‘a ggw ;ﬁ‘!, ggm
Hi 3590 GH: 1,000 MHe X 2 - m
3590 GHz 37120GHz 1,000 Mtz 3.60162 GHz -41.23 dBm
3720 GHr 3820 GHz 1,000 Mz 3.81865 GHz -45.92 dBm
e
04:10:08 Pu  08/20/2025
RefLevel 4000 dBm  Offset 18.40 b Made Sweep seL
Count 100/100
1 ®1 AvgPuc
it Choel T
30 dabine SPURloUS. e & +
20 dBin
10 dBer e
0 e
|
] |
20 ‘
|
f
0 T T 5
[ o i ~
G -
3.43 GH 530 ps 39.0 MHz/ 3.626r
3430GHz 3530 GHz 1,000 MHz 345822 GHz -46.14 dBm 614 db
3530 GH 3590 GHz 1000 MHz 3.58428 GHz -42.54 dBm -17.54 dB
1590 3609 GHy 1,000 Mz 3.60897 GHz -38.74 dBm 25.74 dB
3609 GHz 3610GHz 200.000 kHz 3.60990 GHz -43.57 dBm
16106GH:z 1640GH: 1,000 MHz 3.62515 GHz 937 dBm -2063 dB
3640 GHz 1541 GHz 200.000 kHz gmﬁ ggt «;gg ggm ,;&;; :g
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1670GHz 3320 GHz 1,000 Mtz 367212 GHz -42.26 dBm 17.26 dB
3720 GHr 3820 GHz 1,000 Mz 3.81196 GHz -46.02 dBm 602 dB
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353 3640 GHz 1000 1 3.63951 GHz -45.93 dBm -20.93 dB
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31549GHe 3550GHz 500000 ke 355000 GHz -25.49 dBm 1245 dB 15436z 3550 GHz 500,000 kiz 354923 GHz 49.89 dBm -36.89.d8
15506GH: 3590 GH: 1,000 MHe 3.55100 GH; 327 dBm 2073 0 2550 GHz 3590 GHz 1,000 MHz 358871 GHz 13.19 dBm -16.81 B
3530 GH: 3591 Gh 500.000 ktz 359091 GHz -49.78 dBm -36.78 d 3590 GHx 3591 GHe 500000 kHz 359007 GHz 26552 dBm 135248
3591 GHz 3530GHz 1.000 MHz 362924 GHz -45.87 dBm -3287 dB 3591 GHz 3630 GHz 1.000 MHz 359102 GHz 3213 dBm -19.13dB
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2 Result Summary

34306GHz 3530GHz 1,000 Mz 3.48290 GHz
3530 GHz 3620GHz 1000 MHz 3.59982 GHz
3620 GH 3659 GHr 1,000 MHs 3.65886 GHz
3659 GHz 3660 GHz 500,000 kHz 3.66000 GHz
1660 Gz 3700 GHz 1,000 Mz 3.67204 GHz
3700 GHz 3701 GHz 500.000 khz 3.70002 GHz
3701 GHe 3710GHe 1,000 MHy 3.70120 GHz
3710 GHr 3720 GHz 1.000 MHz 3.71009 GHz
1720GHz 3820GHz 1,000 MHz 3.72055 GHz
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